
 

Document downloaded from: 

 

This paper must be cited as:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The final publication is available at 

 

 

Copyright 

 

Additional Information 

 

http://hdl.handle.net/10251/186047

Robles Martínez, Á.; Serralta Sevilla, J.; Martí Ortega, N.; Ferrer, J.; Seco Torrecillas, A.
(2021). Anaerobic membrane bioreactors for resource recovery from municipal wastewater:
a comprehensive review of recent advances. Environmental Science: Water Research &
Technology. 7(11):1944-1965. https://doi.org/10.1039/D1EW00217A

https://doi.org/10.1039/D1EW00217A

The Royal Society of Chemistry



1 

 

Anaerobic membrane bioreactors for resource recovery from 
[...]
treat both wastewater streams and recycling nutrients 151,152. Using light as the energy source, PSB can 

simultaneously assimilate carbon and nutrients at high efficiencies (with biomass yields close to unity, 

i.e.1 g COD-biomass·g−1 COD removed), facilitating the maximum recovery of these resources as 

different value-added products 153. 

PSB–based treatment processes have been evaluated for the treatment of different types of industrial 

wastewaters (e.g. vinasses, breweries). All of these are typically highly organic-loaded and easily 

biodegradable wastewaters, usually generated from food and alcohol production processes. A key future 

challenge to apply PSB to MWW treatment is the need for more favorable C:N:P ratios such as those 

found in industrial wastewaters152. In this respect, the degree to which external carbon needs to be added 

in a continuous process to achieve full nutrient capture needs to be identified 154. Finally , the relatively 

high capital and operating costs of PSB cultivation make it necessary to recover highly value-added 

products contained within, excreted by, or synthetized from the PSB biomass 153. Capson-Tojo et al.153 

showed the contents of the potential value-added products within the PSB biomass, which were in the 



30 

 

following order: crude protein, followed by methane and PHB and finally, CoQ10 and carotenoid. 

 

3.2.2. Membrane-based technology 

Membrane technology can be used to concentrate and/or recover nutrients from AnMBR effluents. For 

instance, FO, hollow-fiber membrane contactors (HFMC), electrodialysis (ED), or bioelectrochemical 

(BES) systems are highly selective on N and/or P and can replenish biofertilizer resources155.  

 

3.2.2.1. Bioelectrochemical systems 

BES such as microbial fuel cells (MFCs) can also be applied to nutrient concentration and recovery from 

diluted streams 156, and MFCs for MWW treatment have garnered increasing interest in terms of attaining 

energy self-sufficiency due to their theoretical superiority to conventional processes 157. However, there 

are several factors that must be further assessed for full-scale implementation combined with AnMBR, 

such as carbon handling in the liquid stream, power generation, system scalability, or capital cost. 

Regarding other anaerobic systems for MWW treatment, Nakhate et al.158 evaluated the continuous 

operation of a semi-pilot scale BES consisting of a holistic blending of up-flow anaerobic sludge blanket 

(UASB) and MFC, while hollow fiber ultrafiltration membrane was incorporated in a series. 91.3% COD 

and 54.4% total dissolved solids removals were achieved during integrated operations, while a theoretical 

net energy production of around 0.1 kWh per m3 was reached, which exceeded the system’s overall 

energy requirements. 

Ardakani and Badalians Gholikandi159 recently reviewed the state-of-the-art of MFCs combined with 

anaerobic processes and membrane bioreactors for simultaneous wastewater treatment and energy 

recovery. However, despite the potential advantages of MFCs and the encouraging results obtained on a 

laboratory-scale plant, the low power density and high costs of the initial investment and operation limit 

their commercial application. Maaz et al.160 reviewed novel configurations, fouling control and energy 

considerations in AnMBRs for wastewater treatment, including different studies coupling MFCs with 

AnMBRs to improve effluent quality. From this review, some authors recommended a novel configuration 



31 

 

of MEC with anaerobic filtration, recovering energy and treated water in single stage, although high 

membrane fouling propensities were observed. Scouring action due to gas formation on the surface of 

metallic membranes and using fluidized beds were identified as membrane fouling mitigation strategies. 

Other configurations were also reviewed, such as anaerobic membrane bioelectrochemical reactors in 

which membrane worked as cathode and filter media in MFC. In this case, high effluent quality and large 

bioenergy productions were achieved, while membrane fouling would be minimized due to anode 

oxidation of substrates that has low organic loading during membrane filtration. Li et al.161 evaluated the 

performance of a cathodic fluidized granular activated carbon assisted-membrane BES reactor for 

wastewater treatment. Although N concentration was not a key focus in this study the BES system was 

expected to provide a solution for nutrient concentration/recovery. 

Besides nutrient recovery, combining BES with AnMBR to produce electricity has recently been shown to 

reduce the overall energy demand of wastewater treatment, e.g. Chen and Smith47 combined AnMBR 

with methane-driven MFCs to recover energy and mitigate dissolved methane emissions. Two replicate 

air-cathode, single-chamber MFCs and one dual-chamber MFC were operated in continuous mode at 20 

°C and 4, 8, and 16 h HRT. Up to 85% of the dissolved methane was removed, generating 0.55 ± 0.06 V. 

 

3.2.2.2. Other hybrid configurations 

Other membrane-based processes have shown the potential for nutrient concentration and recovery from 

wastewater 162 and can also be used for recovering nutrients from AnMBR effluents. For instance, 

electrodialysis (ED) can selectively concentrate nutrients from wastewater streams into high quality 

nutrient products by positioning ion-exchange membranes alternately in a direct current field. The 

combination of different membrane-based technologies can also further enhance the efficiency of hybrid 

AnMBR systems for nutrient recovery. 

The combination of a direct contact membrane distillation (MD) unit with an AnMBR to simultaneously 

recover energy and produce high quality water for reuse from wastewater was studied by Song et al.163. 

By integrating MD with AnMBR, bulk organic matter and phosphate were almost completely removed, as 



32 

 

well as several trace organic contaminants. Other examples of combining MD and AnMBR can be found 

elsewhere 160. 

Gao et al.164 evaluated the performance of inorganic draw solution concentrations in an AnOMBR and 

obtained high capture efficiencies: more than 96% of COD, 88% of ammonia-N, 89% of total N, and 

almost 100% of total P. Zhang et al.98 compared the performance of an AnOMBR to the performance of 

an AnOMBR coupled with a microbial electrolysis cell (AnOMEBR) for energy recovery and membrane 

fouling alleviation. The system treated synthetic wastewater while magnesium acetate was used as the 

draw solution. Methane production in AnOMEBR was around 111% methane production in AnOMBR and 

it was possible to compensate for the extra AnOMEBR energy input. Hou et al.97 incorporated a microbial 

electrochemical unit into an AnOMBR for enhanced recovery of biogas, N, and P, while maintaining high 

effluent quality with low dissolved methane. This combination provided high P concentration efficiencies 

(around 99%) and adequate phosphorous and ammonium recovery efficiencies (65 and 45%, 

respectively). 

Giwa et al.165 reviewed recent developments in membrane bioreactors and electrochemical processes for 

treating different wastewaters, and highlighted the combination of a low-voltage electric field with 

AnMBRs and OMBRs could improve the performance of these systems in terms of effluent quality. Yang 

et al.166 published a comprehensive review of nutrient-energy-water-solute recovery by hybrid osmotic 

membrane bioreactors and also included a hybrid AnOMBR combined with BES. 

 

3.2.3. Ion exchange 

Ion exchange (IEX) processes are a promising cost-effective alternative to concentrate and recover 

nutrients from MWW by interchanging ions of like valences attached to a solid phase medium. Once the 

media is depleted, it can be regenerated by a regenerant brine solution, thus recovering the ions in a 

concentrated stream that can be used to produce nutrient-based commercial products (e.g. struvite and 

ammonium salts). However, IEX processes are rarely applied in MWW mainly due to media selectivity, 

bed clogging, and costly regenerations167. Nevertheless, nutrient recovery by IEX from the effluent of an 



33 

 

AnMBR process is gaining momentum since AnMBR produces a solids-free high-quality permeate, which 

can deal with some of the above-mentioned limitations. 

Liu et al.168 evaluated the adsorption and regeneration of P mechanisms from the effluent of an AnMBR 

by IEX. IEX exhibited stable total P capture efficiency (up to 81.6%) and high long-term 

exchange/regeneration capacity, although enhanced regeneration protocols are needed for humic acid 

removal. Zhu et al.169 investigated the mechanisms of P capture, showing that 88.6% of phosphorous 

could be captured with a resin dosage of 10.0 g·L-1. The experimental regeneration results showed that 

0.4 mol·L-1 NaCl would be needed for effective resin recovery. Smith et al.170 addressed the performance 

of an AnMBR including a post-treatment IEX-based N recovery, using a clinoptilolite ion-exchange 

column for ammonia capture, achieving N capture efficiencies above 99.5% in each run and average 

effluent concentrations of 0.05 ± 0.05 mg-N·L-1 (influent N concertation was 37 ± 4 mg-N·L-1). 

Mullen et al.171 used IEX media loaded with hydrated ferric oxide (HFO) and copper (Cu2+) to selectively 

capture phosphate, followed by clinoptilolite for ammonium capture and recovery. Regeneration through 

five IEX cycles using relatively low concentration regenerant solution resulted in the highest phosphate 

recovery efficiency and the most consistent ammonium recovery. Up to 94% of the removed phosphate 

was recovered during IEX regeneration. However, although capture and recovery of NH4
+ was achieved, 

less than 50% of NH4
+-N was recovered during IEX regeneration. Huang et al.167 performed a modeling 

evaluation by upscaling a 10,000 population equivalent AnMBR + IEX and compared it with a traditional 

biological nutrient removal (BNR) plant + iron dosing and a CAS process + IEX. The results showed that 

all the treatment platforms evaluated could achieve the desired effluent quality of COD < 20 mg·L-1, NH4
+-

N < 1 mg·L-1 and PO4
3−-P < 0.5 mg·L-1. Overall, the AnMBR + IEX represented an interesting approach 

for optimizing biogas sparging for membrane scouring, thus minimizing energy demands and operating 

costs while keeping high performance efficiencies. 

Gu et al.135 proposed an innovative AnMBR-reverse osmosis-IEX treatment platform for resource 

recovery from MWW. In this integrated process, nearly 76.8% of influent COD was converted to methane 

(energy output of 0.41 kWh per m3 wastewater treated was achieved). Although most of N and P was 



34 

 

concentrated by the reverse osmosis unit, IEX was used as an additional low-energy polishing 

technology, producing an effluent that met quality requirements for industrial and indirect drinking water 

uses. 

Li et al.172 compared an anaerobic fluidized-bed membrane bioreactor (AFMBR) with zeolite adsorption 

and reverse osmosis (RO) with an anoxic-aerobic MBR coupled with RO, both platforms for MWW 

reclamation. The zeolite column was used to remove ammonia in the AFMBR permeate, which ensured 

comparable organic and N levels in the feeds to RO units in the two processes.  

Finally, other configurations based on IEX technology can be defined for N concentration previous to an 

AnMBR process. In this respect, Zhou et al.173 evaluated mainstream N capture by IEX as a previous 

step to an aerobic membrane bioreactor (MBR). The IEX unit was applied after a coagulation-

sedimentation unit for carbon and P recovery. The results showed that around 90% of the influent N to 

the IEX unit could be removed, reducing the influent load to the MBR. 

 

4. General remarks 

4.1. Energy, cost and environmental considerations 

Table 2 summarizes key aspects of the different AnMBR-based platforms for MW resource recovery. 

Although different benefits can be achieved by combining different technologies aimed to recover 

nutrients in a whole-plant platform around AnMBR technology, life cycle analysis (LCA) and life cycle 

costing (LCC) are needed to fully understand the economic and environmental impacts of each 

combination/technology towards full-scale implementation. Different aspects related to energy demand, 

LCC and LCA of different AnMBR configurations have been reviewed and can be found elsewhere 

15,160,174,175. 

Harclerode et al.176 conducted an LCA and LCC to holistically compare multiple AnMBR-based MWW 

treatment platforms with CAS treatment that included different scouring methods for membrane fouling 

mitigation (gas sparging and GAC fluidization), upstream treatment considerations (primary settling vs. 

screening only), downstream treatment (dissolved methane recovery, and sulfide and P removal) and 



35 

 

land application of biosolids. The authors found that chemical P removal significantly increases LCC due 

to the chemical used and residual generation, and also affected AnMBR-based platform sustainability, 

showing that nutrient recovery platforms need to be optimized. On the other hand, primary settling and 

dissolved methane recovery can significantly enhance net energy recovery, while it is necessary to 

operate at both high transmembrane fluxes and room temperature to reduce the environmental impact. 

Pretel et al. 177 also compared the economic and environmental sustainability of different AnMBR 

platforms for MWW treatment with CAS-based systems and showed that AnMBR with CAS-based post-

treatment for nutrient removal is a sustainable option for MWW treatment at ambient temperature, 

resulting in low LCC and reduced environmental impact (GWP, abiotic depletion, acidification, etc.). 

Cogert et al. 178 assessed the combination of denitrifying Methanotrophs (n-damo), anammox, and 

AnMBR for reducing costs and environmental impacts of wastewater treatment. The authors compared 

the cost and environmental impact of traditional nitrification/dentrification relative to AOB/anammox and 

AOB/anammox/n-damo systems with and without AnMBR. The results highlighted that AnMBR 

implementation reduced costs and emission rates at moderate to high nutrient loading by lowering 

aeration and sludge handling demands while increasing the methane available for cogeneration. Indeed, 

AnMBR/AOB/anammox systems reduced cost and GHG emission by up to $0.303·d-1·m-3 and 1.72 kg 

CO2 eq·d-1·m-3, respectively, while AnMBR/AOB/anammox/n-damo resulted in similar savings. However, 

AOB/anammox does not allow nutrient recovery and thus reduced resource recovery capability, 

indicating that nutrient recovery alternatives are needed to maximize resource recovery from AnMBRs 

platforms and improve economic and environmental aspects. 

An integrated modeling approach was used by Lin et al. 179 to evaluate the holistic economic and 

environmental profiles of three alternative nitrogen removal and recovery pathways, i.e. conventional 

nitrification–denitrification, Anammox, and anaerobic IEX. The authors concluded that IEX is a promising 

technology showing high MWW N recovery efficiencies while delivering competitive economic and 

sustainability scores. Nonetheless, the authors observed that there is considerable room for improvement 

in terms of process design and IEX optimization to achieve economically and environmentally optimal 



36 

 

performance. 

Regarding pre-concentration of MWW, Vinardell et al.126 evaluated the economic viability of combining 

FO and AnMBR operating at different pre-concentrated factors. The preliminary energy and economic 

analysis showed that, at a pre-concentration factor of 10, the AnMBR temperature could be increased by 

10 °C and achieve a positive net present value of 4 M€ for a newly constructed AnMBR treating 10,000 

m3·d-1 of pre-concentrated MWW, highlighting that MWW pre-concentration stands as an option to 